
V O L U M E  5 4   N U M B E R  3   /   I S S N  1 0 7 7 - 3 0 0 2    fall 2020

energy efficiency

Putting the principles of sustainability 
and resiliency into practice—GLSD’s 
organics to energy project 

Is ammonia-based aeration control 
worth the effort?

Peracetic acid full-scale pilot study  
at the Greater Augusta Utility District 

Revenue generation at wastewater 
treatment facilities through energy 
savings and production

Energy efficiency and renewable 
energy case studies



192 Pleasant St.  Rockland, MA 02370
T: 800.456.2437  |  F: 781.878.1219

www.themahercorp.com

REPRESENTED LOCALLY BY:

Speak to one of our experts at 630.837.5640, email us at 
sales@lakeside-equipment.com or visit lakeside-equipment.com
[...]
developed and implemented a project that addresses 
not only a short-term need but will provide various 
long-term environmental, economic, and resiliency 
benefits to itself and the communities it serves. 

Figure 3.  
GLSD 

co-digestion 
system, 2020  
electric power 

production  
and export



A Biogas Production

B CHP Biogas Use: ~65% 

C Thermal Dryer Biogas Use: ~25%

D Facility Boiler Biogas Use: ~10%

E Flared Biogas: 0%

Figure 4
Summary of Clean Energy Production 
(Mid-January to Mid-March 2020)

A

E

C

Power

Heat
Recovery

Biogas

2

2 WWTP Onsite Power Use: ~1,500 kW

1 Power Production from CHP: ~1,900 kW

H CHP Heat Recovery: ~4 MMBtu/h

Power Export to Grid (Net Metered for  
use at Riverside Pump Station): ~400 kW

LEGEND

D H B1

33

20  |  NEWEA JOURNAL / fALL 2020 NEWEA JOURNAL / fALL 2020  |  21

proJeCt BenefIts 
The most obvious benefit is the 
savings from buying less electricity 
from the grid. Based on initial operation, the 
system has proven it can supply enough power to 
operate the GLSD treatment facility. The system is 
expected to generate enough clean energy to meet 
the combined needs of the treatment facility and the 
RSPS in the foreseeable future—provided the volume 
of food waste organics is available. This will save 
around $2.5 million annually based on current energy 
prices. While the cost savings are the easiest benefits 
to quantify, GLSD and the region will benefit further 
from the following:

• Protection against future increases in energy costs
• Greater facility resiliency and operational flexibility, 

including the ability to use the CHP engines during 
a loss of utility supplied power (1.e., islanding)

• Ability to provide an important service to the 
commonwealth and to local businesses that 
collect and process SSO material

• Greater system reliability, as the additional 
digester tank volume added as part of this project 
will make it easier to clean digester tanks 

• Major reduction in net greenhouse gas emissions 
compared to previous organics disposal practices

The project will provide a long-term net economic 
benefit to GLSD and its member communities that 

will likely increase over time as 
the cost of traditional energy sources 

increases and the industry moves to renew-
able energy sources. Furthermore, the resiliency 

benefits will continue to increase in importance as 
the impacts of climate change and extreme weather 
events become more pronounced. In these and other 
ways, the Organics to Energy Project is a model for 
a smarter, more resilient approach to infrastructure 
needed to meet the challenges of the next several 
decades. 

ACKnowledgMents
GLSD acknowledges the tremendous support and 
cooperation from MassDEP, the Massachusetts 
Department of Energy Resources, the Massachusetts 
Clean Energy Center, and the Town of North Andover 
in developing this project over the past several 
years. This support—both financial and otherwise—
allowed GLSD to advance the project from an initial 
feasibility study to preliminary and final design on 
an accelerated schedule while managing the chal-
lenges associated with what is, in many respects, a 
first-of-its-kind project. Without this commitment to 
innovation and partnership in advancing the state of 
the art for sustainable approaches to water quality, 
energy, and environmental issues, the GLSD Organics 
to Energy Project would not have been possible.

Figure 4.
Summary of clean  
energy production
(mid-January to  
mid-March 2020)

|  GLSD ORGANICS TO ENERGY  | |  GLSD ORGANICS TO ENERGY  |

ABout tHe AutHors
• Cheri Cousens has been executive director of GLSD 

since 2014. Before joining GLSD, Ms. Cousens was 
executive director of the Charles River Pollution 
Control District in Medway, Massachusetts. This 
District manages a tertiary, 5.7 mgd (21.6 ML/d) 
wastewater treatment facility serving the towns 
of Bellingham, Franklin, Medway, and Millis. She 
previously was an engineer/industrial pretreat-
ment program coordinator for the District for 11 
years and began her career as an environmental 
engineer for CDM Smith. Ms. Cousens holds a 
Bachelor of Science in environmental engineering 
from Wentworth Institute of Technology, and 
a Master of Science in civil engineering from 
Worcester Polytechnic Institute. She is a licensed 
Grade 7-C wastewater treatment plant operator, 
treasurer for the Massachusetts Coalition of Water 
Resources Stewardship, and a director of the North 
East Biosolids and Residuals Association.

• Richard Weare is the capital projects manager of 
GLSD. He has managed the implementation of 
all capital projects at the District over the past 
20 years, including construction of the anaerobic 
digesters and thermal drying facility.

• Benjamin Mosher is a vice president and Northeast 
water services technical delivery manager for CDM 
Smith in Manchester, New Hampshire. He has 20 
years of experience in managing a diverse array 
of large-scale projects including multidiscipline 
wastewater treatment facility upgrades, biosolids 
digestion, and energy recovery. Mr. Mosher is a 
Professional Engineer in multiple states and an 
Envision Sustainability Professional. Mr. Mosher 
managed the GLSD Organics to Energy Project 
beginning with the feasibility study in 2012 
through to completion of the full-scale design and 
implementation.

• Michael Walsh is a vice president and client service 
leader based in CDM Smith’s Boston office. He 
has over 30 years of experience in the planning 
and implementation of major water reclamation 
and biosolids projects, including application of 
innovative water reuse, alternative energy, nutrient 
removal, and energy recovery technologies both 
in the United States and overseas. Mr. Walsh is a 
Professional Engineer in multiple states and an 
Envision Sustainability Professional. Throughout 
his career, he has been involved with multiple 
projects for GLSD, including serving as project 
officer for the Organics to Energy Project featured 
in this article. 

Biogas is treated for H2S and siloxane removal prior to beneficial use



22  |  NEWEA JOURNAL / fALL 2020 NEWEA JOURNAL / fALL 2020  |  23

Additionally, lower DO concentrations in aera-
tion tanks can improve biological nitrogen and 
phosphorus removal by reducing the amount of 
DO returned to anaerobic and anoxic zones via the 
return activated sludge (RAS) or internal mixed 
liquor recycle (IMLR). Lower DO concentrations in 
aeration tanks can also facilitate some simultaneous 
nitrification and denitrification. Enhanced deni-
trification leads to alkalinity recovery and reduced 
reliance on supplemental alkalinity, lowering the 
overall carbon footprint of the process. 

Maintaining lower DO concentrations in aera-
tion tanks, even for part of the day, can result in 
net energy savings. Aeration for activated sludge 
systems typically accounts for 50 percent of energy 
use at WRRFs (EPA, 2013). Thus, any reduction of 
air requirements for biological treatment reduces 
energy use. Real-world applications of ABAC have 
quantified typical aeration energy savings between 
10 percent and 20 percent compared to DO control 
applications (Rieger et al., 2014; Doody et al., 2017; 
Anderson et al., 2018). Despite the benefits of imple-
menting ABAC, few WRRFs smaller than 10 mgd (38 
ML/d) use ABAC for control within the United States.

A pilot test at the 6.1 mgd (23 ML/d) water recovery 
facility (WRF) in Westfield, Massachusetts, evaluated 
potential benefits and impacts of ABAC. The primary 
pilot test goals were to understand the obstacles of 
implementing ABAC at a smaller municipal WRRF 
and to determine whether energy and chemical 
savings realized at larger facilities would apply to the 
smaller facility. Specifically, pilot test objectives were 
to quantify energy savings, understand impacts on 
biological nutrient removal, identify other process 
and maintenance-related impacts, and quantify a 
return on investment (ROI) of implementing ABAC. 
A grant from Massachusetts Clean Energy Center 
supported the project.

BACKground
The Westfield WRF serves around 50,000 customers 
and treats wastewater from residential, commercial, 
industrial, and institutional sources within the city 
and neighboring municipality. Average daily flow 
is approximately 3.4 mgd (13 ML/d), and the design 
capacity is 6.1 mgd (23 ML/d). The Westfield WRF has 
10 operations and maintenance professionals. 

Liquid treatment consists of screening, grit 
removal, primary clarification, activated sludge, 
secondary clarification, disinfection, and dechlorina-
tion. The activated sludge system is configured in 
three plug-flow aeration tanks. These tanks contain 
three passes each and were originally designed to 
be fully aerobic with air supplied via fine bubble 
diffusers. Solids are thickened, dewatered, and 
hauled off site for incineration. Figure 1 shows the 
Westfield WRF. 

The National Pollutant Discharge Elimination 
System (NPDES) permit limits at the Westfield WRF 
are more stringent in the summer. Table 1 presents 
Westfield WRF’s NPDES permit limits along with 
2019 performance. 

The WRF was designed for seasonal nitrification 
and phosphorus removal via chemical precipitation 
with sodium aluminate to achieve permit limits. To 
mitigate the alkalinity loss due to nitrification, the 
Westfield WRF adds sodium hydroxide (NaOH) to 
the aeration tanks. To reduce operating costs associ-
ated with chemical phosphorus removal, operators 
converted the first aerobic pass in each tank to an 
anaerobic zone to promote enhanced biological 
phosphorus removal (EBPR). Denitrification of the 
nitrate recycled with the RAS is also achieved. 

Blower and Aeration Control Upgrades
In 2016, the Westfield WRF completed a project 
to right-size its aeration blowers, which were too 
large, and to improve energy efficiency. Three, 125 
hp (93.2 kW), high-efficiency, positive-displacement 
blowers supply air to the aerobic portions of the 

 

fEATURE

Is ammonia-based aeration control 
worth the effort? 
sUsAN GUsWA, pE, Woodard & Curran, Northampton, Massachusetts

JULiA bENi, Woodard & Curran, Northampton, Massachusetts

JEffREY GAMELLi, City of Westfield, Westfield, Massachusetts

KEN GAGNON, City of Westfield, Westfield, Massachusetts

ABSTRACT | Ammonia-based aeration control (AbAC) can be successfully implemented at smaller water 

resource recovery facilities (WRRfs). The authors conducted a pilot test at the 6.1 mgd (23 ML/d) water 

recovery facility (WRf) in the city of Westfield, Massachusetts, to demonstrate the benefits and impacts 

of AbAC. The objectives were to quantify the energy savings, understand impacts on biological nutrient 

removal, identify other process and maintenance impacts, and calculate a return on investment (ROi) of 

implementing AbAC. The Westfield WRf realized a positive ROi, but this will not necessarily be true for all 

smaller WRRfs. importantly, the pilot test reinforced that successful implementation of newer technologies 

like AbAC needs ownership by the operators and must build on fundamentally sound process operations 

and control to fully realize the ROi.

KEYWORDS | Ammonia-based aeration control (AbAC), ammonia sensors, energy savings, process 

optimization, activated sludge, nutrient removal, return on investment (ROi) 

IntroduCtIon
Ammonia-based aeration control (ABAC) is advanced 
process control beyond dissolved oxygen (DO) 
control for activated sludge systems. ABAC uses 
real-time ammonia concentration data to control the 
airflow delivered to aeration tanks. Doody et al. (2017) 
describe the two types of instruments that measure 
ammonia in an aeration tank: 

• Analyzers using wet chemistry use a pump to 
withdraw a sample of the mixed liquor from the 
aeration basin; it is then filtered and analyzed 
with reagents using a gas sensitive electrode 

• Probes using ion selective electrode (ISE) tech-
nology are submerged directly in the aeration basin

Various ABAC control schemes are used at WRRFs, 
including both feed forward and feedback control 
(Rieger et al., 2014; Doody et al., 2017; Anderson et al., 
2018). The specifics of the control scheme can vary. 
For instance, either the absolute value or the rate of 
change of the ammonia concentration can be used 
for control. The ammonia value can control the speed 

of the blowers directly or can be part of cascaded 
loop control with DO and/or air flow values. 

ABAC’s main advantage over traditional DO 
control is the potential for energy savings. DO is 
needed to facilitate biochemical oxygen demand 
(BOD) removal and nitrification. Standard design 
and operating guidelines suggest a DO concentration 
of 2 mg/L should be maintained within aeration 
basins (NEIWPCC, 2016). However, in plug flow reac-
tors, complete nitrification is often achieved for all or 
part of the day prior to the end of an aeration tank. 
The same level of BOD removal and nitrification 
often can be achieved at lower DO concentrations. 
Further, reducing the DO concentration low enough 
can slow the nitrification reaction, allowing the full 
aeration tank volume to be used while sending less 
air to the system. Monitoring real-time ammonia 
concentrations in aeration tanks provides more 
precise process control and reduced risk of effluent 
permit violations caused by incomplete nitrification 
(Rieger et al., 2014).

Figure 1. Westfield WRF

|  AMMONIA-BASED AERATION CONTROL  |

table 1. summary of npdes permit limits and 2019 performance

Constituent

npdes  
permit limits 

winter

npdes 
permit limits 

summer

2019 Average  
effluent 
summer

biochemical oxygen 
demand (bOD)

30 mg/L 20 mg/L 5 mg/L

Total suspended 
solids (Tss)

30 mg/L 20 mg/L < 5 mg/L

Ammonia (NH3) Report 3 mg/L 1 mg/L 

Total nitrogen (TN) Report Report 8 mg/L

Total phosphorus (Tp) 1.0 mg/L 0.46 mg/L 0.36 mg/L

Source: Google Earth—Landsat Copernicus

Aeration Tanks

Aeration 
Blowers Aeration 

Piping



24  |  NEWEA JOURNAL / fALL 2020 NEWEA JOURNAL / fALL 2020  |  25

|  AMMONIA-BASED AERATION CONTROL  ||  AMMONIA-BASED AERATION CONTROL  |

aeration basins. The blowers discharge into a 
common air header that branches into air supply 
headers dedicated to each basin. 

At the same time, the DO-based aeration control 
system was updated. Each basin’s air header has 
an automated control valve, air flow meter, and 
a manual control valve. Each train has an in situ 
optical DO probe at the end of the second pass that 
measures DO concentration, which is used to control 
blower speed. The automatic control valves are 
modulated to distribute the air between the basins 
based on the DO concentration. The control logic is 
written with most open valve control, which aims 
to minimize the system air pressure to save energy. 
Control setpoints, deadbands, and step adjustments 
can be changed, and operators monitor performance 
through the Westfield WRF’s SCADA system.

Initial Ammonia-Based Aeration Control Trial
In the late summer of 2017, the Westfield WRF 
operators added an ion selective electrode (ISE) 
ammonium probe to the aerobic zone in Train 1. An 
ISE-style probe was preferred over reagent analyzers 
because the ISE probes are immersed within the 
mixed liquor without the need for liquid reagents, 
which can freeze in winter temperatures. A specific 
brand of ISE ammonium probe was selected to 
ensure compatibility with the brand of existing 
instruments and controllers at the Westfield WRF.

The SCADA programming was updated to include 
another control loop to raise or lower the DO 
setpoint based on the probe’s measured ammonia 
concentration. Once nitrification was established in 
the spring of 2018, the Westfield WRF began to run 
the system with its updated aeration control scheme 
based on the ammonia probe measurements. While 
this period was not part of the official pilot test, it led 
to several insights, including the following:

• The ISE ammonia probe was initially at the end 